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INSPECTION CERTIFICATE _ PR NHD RIS SN Sl IR I
337 AN#1:T100-0013 RRAFHREAXE,-BH3TE 7% 15 BFAERIEIL (156)
Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F), 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
wswE RAES Contract No. 881 -71-140 FHRES Invoice No.  E-900602
Customer 2 1T H pate of Issue SEPTEMB
2 5 Ezy
Commodty HOT ROLLED STEEL SHEET IN COIL Customer POSCO DAEWOO MEXICO S.A. DE C€.V.
I - IEZR
Specificaon SAE1008 : 2009¢ Project Name
G . 5|5RER Tensile Test 1 B %3 B & H s
# & Quantity AEHKN o Impact Test Through-thickness ﬁg
~ : i e :
o+ * I LES I S [ X FIFwg prymm prery P B =
Bl B =B o ol Smgt| Stoan | et | Eorelon >2< J Reduction of Area % ™
Size ‘ , Coil No. Charge No. | N/mm*(MPa) | % | % 1 [ 23 Jae| 1] 2] 3 [ae|fd Remark
(MM Pieces Weight 5
(kg) T >4<
1.89X1,220XC0IL 1)1 20840 AH9190391 AB2680 358| 456 401G G
1.89X1,220XC01L 1 i 20890| AH9170221 ABZ2653 347 457 3 6[G G
1.89X1,220XC0IL 1§ 20820 AH9170231 AB2652 340| 451 3 5(G G
1.89X1,220XCO1IL 1 | 20680 AH9170241 AB2652 350 462 341G G
1.89X1,220XCOIL 1] ¢ 20960| AH9170251 AB2652 340| 451 3 5(G G
1.89X1,220XCO01IL 1| i 20980 AH9170261 AB2652 340| 451 3 5(G G
; : TOTAL UNDER THE
S-TOTAL 6 125270 CERTIFICATE NO.
N PIECES: 6
G-TOTAL 125270 WEIGHT:125270 KG
%1 5IRAR 845 Standard AUIS Z 2241 B'ASTM E8/ESM C:EN10002-1 D: 3 EHRRER 1815 Standard AJIS Z 2242 BASTM A370 C:EN10045-1 D:
; 751 Direction of Sampling EJEIEAE Longitudinal FE& 7T Transverse W: 713 Direction of Sampling E}Eﬁﬁﬂ Longitudinal FEA7A Transverse W:
Tensile Test 1 Location of Sampling H:1/4 11/6 J: Impact Test _E‘LE chahor] ot,v?aanplmg Hi1/4 11/6 J: SR Test Temperature K:0C L:
HERH Specimen K-FHHRK Rectangular LATEBRE Round {g{ggz’é"é”ﬂ‘;&us'g,”lﬁg 2‘{ stilker O Psinm
12/55% Gauge Length M:200mm N:50mm P:8do Q'.65/°So R: &R Nominal energy Q150 R300J S /v F Notch T:V UU
%2 #FRER Bend Test &1 GGood %4 - I - <hiE Visual and Dimensions &1 GGood
£ % B % Chemical Composition %) EREXRGEEEOSMEE GBI THESh, ZOERBELABEL TV EEABALET,
o E C I Si | Mn P [ S |[CU|NI I CR (MO | B I N | V NB | Tl ‘ T4 We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100 X 1000 X10 %1 | X1000 %1 1 X10000
Charge No.
ABZ2680 7| 2] 39|20 2132|1015 2| 0|78 1| 1 1128
AB2653 6 1 40 (17 2126 816 21 0|62 0 i 1148
AB2652 6| 1| 42|19] 2|25| 9|18 3| 0|67 1| 1| 1|44 LA e |
MEISH: T441-336EMNEERHER-S 1 F3  CIOREEERR /| Jumkont 19
TAHARA PLANT : 2-1-3, Shirahama, Tahara-city, CHIE. s RN I R
Aichi pref.441-3436, Japan Quality Control Sec. Tahara Plant




